



Product Service

CERTIFICATE

No. Z2 14 07 59417 028

Holder of Certificate: Gold-MarkBuk 29
72-003 Dobra
POLAND**Certification Mark:****Product: Combination playing construction**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 713043927-01

Valid until: 2019-07-21

Date, 2014-07-22
Page 1 of 2
(Thomas Drucklieb)



Product Service

CERTIFICATE**No. Z2 14 07 59417 028****Model(s):****0144, 0147, 0147/4, 0240, 0244, 0322, 0324,
0324/4, 0530, 0463, 0464, 0473, 0474, 0483,
0484, 0330, 0505, 0144/4, 0244/4, 0322/4,
0710****Parameters:****0144, 0240, 0244:**
Measurements: dia. 140 cm
Safety area: dia. 540 cm**0147:**
Measurements: dia. 140 cm
Safety area: dia. 540 cm**0147/4:**
Measurements: dia. 160 cm
Safety area: dia. 560 cm**0322:**
Measurements: dia. 140 cm
Safety area: dia. 540 cm**0324:**
Measurements: dia. 130 cm
Safety area: dia. 530 cm**0324/4:**
Measurements: dia. 160 cm
Safety area: dia. 560 cm**0330, 0530:**
Measurements: dia. 130 cm
Safety area: dia. 730 cm**0463, 0464, 0473, 0474:**
Measurements: dia. 170 cm
Safety area: dia. 570 cm**0483, 0484:**
Measurements: dia. 170 cm
Safety area: dia. 570 cm**0505:**
Measurements: dia. 70 cm
Safety area: dia. 470 cm**0144/4, 0244/4, 0322/4:**
Measurements: dia. 160 cm
Safety area: dia. 540 cm**0710:**
Measurements: dia. 210 cm
Safety area: dia. 610 cmBenches made of PE and a steel backrest tube.
Critical falling height < 100 cm.**Tested
according to:****EN 1176-1:2008
EN 1176-5:2008****Production
Facility(ies):****59417**

Page 2 of 2